
FIGURE 2-3. FRONT SUSPENSION ASSEMBLY. SEE LIST 2-3. 

Manual No. 1013165 - Issue Date 9/91 
Effective Serial No. A841152367 thru 



- 

FRONT SUSPENSION ASSEMBLY 

Manual No. 1013166 - Issue Date 9/91 1-1 EffeCtiv8 Serial NI A841142387 thru 

FIGURE* 
ITEM 

NUMBER 

3 - 

- 1 

- 2 
- 3 
- 4 
- 5 
- 6 

- 7 
- 8 
- 9 
- 10 
- 11 
- 12 

- 13 
- 14 
- 15 
- 16 
- 17 
- 18 
- 19 

-20 
- 21 
- 22 
-23 
- 24 
- 25 
- 26 
- 27 
- 28 

- 29 
-30 
- 31 
- 32 
- 33 
- 34 
-35 

- 36 
- 37 
- 38 
- 39 
-40 
- 41 

- 42 
- 43 
- 44 
- 45 
- 46 

PART 
NUMBER 

NO # 

7539 

1015597 
1308 

1010219 
7555 
7540 

1010126 
1014235 

1624 
1010138 
1012496 
1015589 

7719 
1010125 

209 
1010117 

8754 
1010150 
1010348 

8067 
7048 

1010121 
7602 
1035 
8755 

1010124 
8745 

1013867 

1015583 
1012303 
1014276 

706 
357 

10102M) 
1010347 

334 
1010005 

7840 
1011887 

7910 
1011894 

1011393 
1011304 
1011390 
1013135 
1015586 

UNITS 
PER 
ASM 

1 

1 

4 
3 
1 
1 
1 

2 
2 
6 
6 
1 
1 

4 
2 
2 
2 
4 
2 
1 

2 
2 
2 
2 
2 
2 
1 
1 
1 

8 
2 
1 
9 
8 
4 
1 

4 
2 
2 
2 
2 
2 

4 
8 
8 
2 
1 

DESCRIPTION 
1 2 3 4  

FRONT SUSPENSION ASSEMBLY 
FOR ILLUSTRATION, SEE FIGURE 2-3 

JOINT, RIGHT HAND BALL 
INCLUDES ITEM 23 J 

1/4-28 THREAD FORMING GREASE FITTING 
NUT, 1/2-20 HEX 
ROD, TIE 
NUT, 1/2-20 LEFT HAND HEX 
JOINT, LEFT HAND BALL 

INCLUDES ITEM 23 
BOLT, 3/8-16 SHOULDER HEX 
ABSORBER, SHOCK 
BOLT, 3/8-16 HEX 
LOCKNUT, 3/8-16 
SHOCK SUPPORT WELD ASSEMBLY 
"A" PLATE SUBASSEMBLY (LEFT HAND) 

INCLUDES ITEMS 2 AND 13 AND 29 
BUSHING, BRONZE 
BOLT, 3/8-16 SHOULDER HEX 
LOCKWASHER, 1/2" 
CLEVIS, UPPER 
LOCKNUT, 3/8-16 NYLON 
WASHER, THRUST 
SPINDLE LEFT HAND ASSEMBLY 

INCLUDES ITEMS 2, 20, AND 21 
BUSHING, SPINDLE 
BUSHING, 3/4 BRONZE 
KING PIN ASSEMBLY 
NUT, 3/8-24 SLOTTED HEX 
PIN, COTTER 3/32 X 1" 
BOLT, 3/El6 HEX 
PLATE, FRONT SPRING MOUNTING 
ADJUSTER, FRONT SPRING ECCENTRIC 
SPRING, FRONT 

INCLUDES ITEMS 27 AND 32 
BUSHING. URETHANE 
BUSHING, 3 /8  STEEL 
PLATE, FRONT SPRING RETAINER 
NUT, 3 M 6  HEX 
LOCKWASHER, 38" 
BOLT, 3/8-16 
SPINDLE RIGHT HAND ASSEMBLY 

INCLUDES ITEMS 2, 20 AND 21 
FLATWASHER, 3/8" 
FLATWASHER, SPECIAL 
NUT, 3/4-16 SLOTTED HEX 
COVER, DUST 
PIN, COTTER 5/32 X 1" 
HUB ASSEMBLY 

INCLUDES ITEMS 42 AND 43 
BEARING, HUB PACKAGE (2 PIECES) 
STUD, LUG 
NUT, LUG 
SEAL, DUST 
"A" PLATE ASSEMBLY, RIGHT HAND 

INCLUDES ITEMS 2, 13 AND 29 


